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Summary of testing:

A5 BBE:

Tests performed (name of test and test clause):

TATE (PR R 250

Test Conclusion
MRS58

Test(s) Sample Number Conclusion
R H FEdh g5 PRI SE R

T.1: Altitude simulation / /& #5401 Pass / @it
T.2: Thermal test / & &5 Pass / @it
T.3: Vibration / #k5/ cl# - c10# Pass / @it
T.4: Shock / 1 Pass / i@t
T.5: External short circuit / #1355 % Pass / @it
T.6: Crush / 5% cl1# - c20# Pass / i@t
T.8: Forced discharge / 5l iU C21# - c40# Pass / @it

The sample’s status is good.
FEMOIR DL R 4
The conditions of the cells of samples No. c1# to c5# are at first cycle, in fully charged states.

FE 2 5 CL#-COH B — I PR 78 T FEL ) 300 5 4 e FELIRAS TR LR

The conditions of the cells of samples No. c6# to c10# are after twenty-fifth cycles ending in fully charged
states.

B2 = c6#-c10#)y — -+ TLUAEIA 78 T80 e 01 )5 5 4 78 DR S O R
The conditions of the cells of samples No. c11# to c15# are at first cycle at 50% of the design rated
capacity.

FE A 205 c11#-C15# N 5 — IRAG A 78 50 B 3 78 FE 2 PR 25 2 O 500 R 25 1 HLES o

The conditions of the cells of samples No. c16# to c20# are after twenty-fifth cycles ending at 50% of the
design rated capacity.

FE 2 5 c16#-C20# N 58—+ TLIRIE IR 78 150 #A 78 FE 2 A FR 25 2 1) 5090 R A5 0 HiL s

The conditions of the cells of samples No. c21# to c30# are at first cycle, in fully discharged states.

P bt G 5 C21#-C30# 9 2 — AR I TS IEUHL A 1 58 A OIS (1 LS

The conditions of the cells of samples No. c31# to c40# are after twenty-fifth cycles ending in fully
discharged states.

Ffbt 9 5 C31#-cA0# Y — - FLIRAE A 78 T8 A 31 58 A OB IRAS (1 LS
AL R JHd
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Test item particulars........ccccccvvvvviiiiiiiiiiiiiiiinn, :
ERTEEPSY:

Cell tYPe. .o :
HE A S

Nominal Voltage of Cell ..............uuvviviiiiiiiiiiiiiiiiiiiines :
HLOVAUE LS

Rated Capacity of Cell............euvuiiiiiiiiiiiiiiiiiiiiiiiiinnns :
HLOEIE A

ICR47250C1
3.8V

30mAnh
APPEATaNCE.......ccerieiieieee e ees aeennenns SIIVET
B R

NUMDBEr of Cell.....oeeiieieiie e, : 1nc
A AR P

}[%rﬂn_ensmn(mm) ....................................................... : 4.7mm(max) x 25.3mm(max)

Test case verdicts
Test case does not apply to the test object ................ : N/A

FEAE H T 5

Test item does meet the requirement ........................ . P(Pass)
DA & R0 E

Test item does not meet the requirement................... . F(Fail)
WRAATF & HE

Testing 3Rk

Date of receipt of testitem ...........ooevvveviiiiniiiierieenn, :

PR H

Date(s) of performance of teSt...........cccccvieeiiiiernnnnns :
DR

General remarks &%

2020-01-15

2020-01-15 ~ 2020-02-20

This report shall not be reproduced, except in full, without the written approval of the testing laboratory.
BRAEHE S, REASLS %= I HHE AT 7

The test results presented in this report relate only to the item tested.
AR A BRI R E SR O EAG A i B T

”(see remark #)” refers to a remark appended to the report.

O E#)” SRR R

Throughout this report a point is used as the decimal separator.

AFR A DL AR N

GUANGDONG UTL CO., LTD.

Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China
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General product information:

FF%%A%\:
The main features of this model are shown as below:
P AR B
Nominal | Nominal | Maximum | Maximum | Maximum Cut-off
Nominal | Nominal | Charge | Discharge| Charge | Discharge | Charge vV
. oltage
Model %! 5 | capacity | voltage | Current | Current Current Current Voltage ok
WERE | FUEHE | SUERH | BUERCE | RORFRH | BRI | mKREH e
LI LI HLI L HE )
ICR47250
c1 30mAh 3.8V 15mA 15mA 90mA 30mA 4.35V 3.0V

Test Procedure:
TR«

1. Tests T.1 to T.5 shall be conducted in sequence on the same cell. Tests T.6 and T.8 shall be conducted
using not otherwise tested cells.

TRT. 1-T. SZZR R U AE [R]— 4 el EdkAT . T.6A0T. 820 FH 437 ) e O AT AL

2. In order to quantify the mass loss, the following procedure is provided:
JRE IR R AR

(M1-M?2)
M1

Mass loss (%) = x100

Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not exceed
the values in Table 38.3.1, it shall be considered as “no mass loss”.
MLENHRRTE R, M2ENAEREE. FAETAA IS Table 38.3. 14 FMERI /A “3EA =17
9%” R

Table 38.3.1 Mass loss limit

Mass M of cell or battery Mass loss limit
M<1lg 0.5%
1lg <M<75¢g 0.2%
M>75¢g 0.1%

GUANGDONG UTL CO., LTD.

Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China

Tel:+86-769-3893 3228 E-mail: sales@gdutl.com Web: http:// www.gdutl.com



Page 5 of 13 Report No.: 20PNS010024 01001

UN 38.3
Clause Requirement + Test Result - Remark Verdict
38.3.4.1 |Test T.1: Altitude simulation/fEFEHL P
Test cells and batteries shall be stored at a P

pressure of 11.6 kPa or less for at least six hours
at ambient temperature (20£5°C)/#4 H U AT HL VB AR
L H2045°C. KA K SIA KT 11.6kpalfi FpkzH
JAEA DT 64~/ N

Cells and batteries meet this requirement if there is | No leakage, no venting, no P
no leakage, no venting, no disassembly, no rupture | disassembly, no rupture and
and no fire and if the open circuit voltage of each | no fire. / £, LHS. 1
test cell or battery after testing is not less than 90% | fg ik . TEHEZL LR T kI
of its voltage immediately prior to this procedure. %

The requirement relating to voltage is not
applicable to test cells and batteries at fully The data see table 1. / X%k
discharged states. PEWFEL

TR HTIB AT S 2K BRI . ok,
TR LA ToAE KIS F S B A = ) T i
FL AR AN T I T2 S 9 90% . BE IO T HiL
73 THI PR SR ANSE FH T 5 4 T8 FEL s PR R A R

38.3.4.2 |Test T.2: Thermal test/{EERL P

Test cells and batteries are to be stored for at least P
six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test
temperature equal to - 40+2°C. The maximum time
interval between test temperature extremes is 30
minutes. This procedure is to be repeated 10
times, after which all test cells and batteries are to
be stored for 24 hours at ambient temperature (20
+5°C). [ Sl RE S E 7242 C I B TR E 2 /06
AN, SR JE UE - 40£2°CHUIAEL I E 206/
B o il B 4 R B K IR R [A) R 3040 8 o A b/ FA
107%, B Ja B i JIE 20+5° C I A5 Hh 5 5 24/
i o

For large cells and batteries the duration of N/A
exposure to the test temperature extremes should
be at least 12 hours. /4T R HGESHAIK HL, 7E SR
AR A TBCEL RN 8] 552 124 /N

GUANGDONG UTL CO., LTD.

Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China

Tel:+86-769-3893 3228 E-mail: sales@gdutl.com Web: http:// www.gdutl.com
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UN 38.3

Clause Requirement + Test Result - Remark Verdict

Cells and batteries meet this requirement if there is | No leakage, no venting, no P
no leakage, no venting, no disassembly, no rupture | disassembly, no rupture and
and no fire and if the open circuit voltage of each  |no fire. / TLJg. THS. T
test cell or battery after testing is not less than 90% | fgik . FEHEZL LR T kI
of its voltage immediately prior to this procedure. %,

The requirement relating to voltage is not
applicable to test cells and batteries at fully The data see table 1. / iR %L
discharged states. P NLEL,

TR HTHIB AT S 2K TGN . oA,
TR LR oA KIS FRS B A = T i
H S AN T 0T T 2% S 9 90% . LI T Hi
73 THT R SR ANSE FH T 58 4 T8 FE S PR FL O AT R

38.3.4.3 |TestT.3: Vibration/4gz) P

Cells and batteries are firmly secured to the P
platform of the vibration machine without distorting
the cells in such a manner as to faithfully transmit
the vibration. The vibration shall be a sinusoidal
waveform with a logarithmic sweep between 7 Hz
and 200 Hz and back to 7 Hz traversed in 15
minutes. This cycle shall be repeated 12 times for
a total of 3 hours for each of three mutually
perpendicular mounting positions of the cell. One
of the directions of vibration must be perpendicular
to the terminal face. /i i 2 Zi 2 [8 Hh 22 B AE IR B &
B . JREIEZEIE, LL7THZH N4 200Hz,
SR IG D B BITHZ Y —AMEFE,  — MBI RRZ:155
B BRI R ALIE o R i A=A EAHEE BN 7 17
EAEFHI2%, FATTRBAN, LA Horp
AR [R]Z5 T ELRE R AR T

The logarithmic frequency sweep shall differ for P
cells and batteries with a gross mass of not more
than 12 kg (cells and small batteries), and for
batteries with a gross mass of more than 12 kg
(large batteries). /% T 5 A K T 12kg A i (FCS
/IS EEL ) R R ok 1 2kg PR R (R FRLR),, %o $i
BANIF]

For cells and small batteries: from 7 Hz a peak P
acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 gn occurs
(approximately 50 Hz). A peak acceleration of 8 gn
is then maintained until the frequency is increased
to 200 Hz. /0 T HUE AN, XPE Sy : M
THZJT IR PR EF Lgnif) S KINid 2 B2 9 18Hz,
SR H R CRAETEO.8mm (M2 1.6mm) 34 I
R H B OIEE A FI8gn (K £ N50Hz), ¥
RN R R 7E 8gn B E 4515 18 i1 #1]200Hz .

GUANGDONG UTL CO., LTD.

Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China

Tel:+86-769-3893 3228 E-mail: sales@gdutl.com Web: http:// www.gdutl.com
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UN 38.3

Clause Requirement + Test Result - Remark Verdict

For large batteries: from 7 Hz to a peak N/A
acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 2 gn occurs
(approximately 25 Hz). A peak acceleration of 2 gn
is then maintained until the frequency is increased
to 200 Hz. /%t-F K e, XEEI: M7THZITF G
TRFFLoN AR OIE B B RE J918Hz, A5 Rk
M PRHFFAE0.8mm (S A% 1.6mm) FEHE InAA B 2 i
K& EE ik #2gn (P L1 925Hz), K KD
PRFFAE2gn B 2 19 1 £ 200Hz .

Cells and batteries meet this requirement if there is | No leakage, no venting, no P
no leakage, no venting, no disassembly, no rupture | disassembly, no rupture and
and no fire during the test and after the test and if | no fire. / TRk LHES. L
the open circuit voltage of each test cell or battery | fgik . TCHEZLLL L T kI
directly after testing in its third perpendicular %

mounting position is not less than 90% of its
voltage immediately prior to this procedure. The The data see table 1. / JUli{%L
requirement relating to voltage is not applicable to |4 i3 1.

test cells and batteries at fully discharged states.
(RS HIRIB RS 2K TR oS, ok,
ToRER VA S ToAG K IR s F s B FRL Y 38 ) F) T %
R s AN T I AT T LS 9 90% . BTG T FL L
73 THI PR SRANSE FH T 5 4 T8 FEL s PR RO A R o

38.3.4.4 | Test T.4: Shock/hdy P

Test cells and batteries shall be secured to the P
testing machine by means of a rigid mount which
will support all mounting surfaces of each test
battery. /UAKz [ (B4 4 AR i

Shock: a half-sine shock of peak acceleration of P
(100850

II
150 g, (or Acceleration(g,)= U mass ) , Which is
smaller) and pulse duration of 6 milliseconds, large
cells and large batteries shall be subjected to a
half-sine or peak acceleration of 50 g, (or

|
Acceleration(g,)= VUmass ) \which is smaller) and
pulse duration of 11 milliseconds/*J /s L &5/
||';' 100850

LA (9150 g, (a5 V' 7055 ) ety i)

PR IE SRR oy, Bk Eie 20, KHLEH
Il"-’ 30000 '-|

KL LA 52 KR FES0 g (25 Y\ s )

FEL/MED Bk PR SIS (] L1122 FD I 2 TR 5%

o

GUANGDONG UTL CO., LTD.

Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China

Tel:+86-769-3893 3228 E-mail: sales@gdutl.com Web: http:// www.gdutl.com
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UN 38.3

Clause

Requirement + Test

Result - Remark

Verdict

Each cell or battery shall be subjected to three
shocks in the positive direction and to three shocks
in the negative direction in each of three mutually
perpendicular mounting positions of the cell or
battery for a total of 18 shocks. /4F/Mf ik JifE =
AN ELRH T L) HRL 22 2R o R IE T ] 28 3 =2k
iy, FEENRTTMGZ =k, BILE 180
ie

Cells and batteries meet this requirement if there is
no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90%
of its voltage immediately prior to this procedure.
The requirement relating to voltage is not
applicable to test cells and batteries at fully
discharged states.

[ USRI AT S BRIl o oAk
TR LA ToAE KIS F RS B A s ) T i
FL R AT I A T L 9 90% . I IO T HL
77 THI PR SRANSE FH T 5 4 T8 FEL s PR R C A R o

No leakage, no venting, no
disassembly, no rupture and

no fire. / TTlw#M . THA. &
. TR L T KB
R

The data see table 1. / Wil
P WEL,

38.3.4.5

Test T.5: External short circuit/4M s &

The cell or battery to be tested shall be
temperature stabilized so that its external case
temperature reaches 57+4°C. /{# MR IR B E
JEAEST+4°C, LMEREMANEIRLZ L $]57+4°C.

The cell or battery at 57 + 4°C shall be subjected to
one short circuit condition with a total external
resistance of less than 0.1 ohm. This short circuit
condition is continued for at least one hour after the
cell or battery external case temperature has
returned to 57+4°C, or in the case of the large
batteries, has decreased by half of the maximum
temperature increase observed during the test and
remains below that value. /7E 3555 B 57+4°C 1) 4%
PR, R S R SO /N T 0. LKA (14 2 v BEL ] 2 3
TR, B BN R K BI57+4°C L JEIRFF AL
FERAS LN LA by TR, AR R P
R THEL ) — P S0 45 0

Cells and batteries meet this requirement if their
external temperature does not exceed 170 °C and
there is no disassembly, no rupture and no fire
during the test and within six hours after the test./
O AT A 2K AR R o DL K 22 S5 64>/
N, SMRIBEAE170°C, FHHILMA. Tk
RMTH KINR KA .

No disassembly, no rupture
and no fire. / Tofffk . TomE
AR T KR KA

The data see table 1. / it %
P LKL,

GUANGDONG UTL CO., LTD.
Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China
Tel:+86-769-3893 3228 E-mail: sales@gdutl.com Web: http:// www.gdutl.com
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UN 38.3
Clause Requirement + Test Result - Remark Verdict
38.3.4.6 |Test T.6: Impact / Crush/#&z/# & P
Test procedure — Impact (applicable to cylindrical | Cylindrical cells less than N/A
cells not less than 18.0 mm in diameter) /{7 (i& % | 18mm in diameter. / [ IEH
T HEA KT 5T 18.0mmi1 [ A HLY) SHEA/NT18mm. .
The sample cell or component cell is to be placed N/A

on a flat smooth surface. A 15.8 mm+0.1mm
diameter, at least 6 cm long, or the longest
dimension of the cell, whichever is greater, Type
316 stainless steel bar is to be placed across the
centre of the sample. A 9.1 kg+0.1 kg mass is to be
dropped from a height of 61+2.5 cm at the
intersection of the bar and sample in a controlled
manner using a near frictionless, vertical sliding
track or channel with minimal drag on the falling
mass. The vertical track or channel used to guide
the falling mass shall be oriented 90 degrees from
the horizontal supporting surface. /R4 i CE — A
SPHEE R e K — B A4 415.8 mmt 0.1mm,
KEA/NT-6emKI 316 AN AN FR S I A i Hh T B
JG, BB N9.1 kg+0.1 kgf A M61+2.5 cmif]
o L T T

The test sample is to be impacted with its N/A
longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8
mm=0.1mm diameter curved surface lying across
the centre of the test sample. Each sample is to be
subjected to only a single impact. /45 s (K FE
At NS 5 P B SR AT -5 BB O
B 4£15.8 mm+0.1mmZ i X m M MEE . 55—
ANFEdn A — .

Test Procedure — Crush (applicable to prismatic, Cylindrical cells less than P
pouch, coin/button cells and cylindrical cells less | 18mm in diameter. / [F4: T H
than 18.0 mm in diameter). /57/& GEA FHHEE. | EAZ/NT18mm.

SR B /AL SR B /N T 18.0mm g [ A
i)

A cell or component cell is to be crushed between P
two flat surfaces. The crushing is to be gradual with
a speed of approximately 1.5 cm/s at the first point
of contact. The crushing is to be continued until the
first of the three options below is reached. /¥4 5
AEPRAST 2 B, PRI AR, 25
—ANER S BRI B R 1.5emls. B R RFAL
17, HEMILUR =Ml —

(@) The applied force reaches 13 kN+0.78 kN; /jis P
Jn 471 #/13 kN+0.78 kN

GUANGDONG UTL CO., LTD.

Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China

Tel:+86-769-3893 3228 E-mail: sales@gdutl.com Web: http:// www.gdutl.com
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UN 38.3

Clause Requirement + Test Result - Remark Verdict
(b) The voltage of the cell drops by at least 100 N/A
mV; JFE L HLE T B 222 100mV
(c) The cell is deformed by 50% or more of its N/A
original thickness. /HLE AR T IA JF 46 JE £ [1150% LA
o
A prismatic or pouch cell shall be crushed by P

applying the force to the widest side. A button/coin
cell shall be crushed by applying the force on its
flat surfaces. For cylindrical cells, the crush force
shall be applied perpendicular to the longitudinal
axis. M EARR L RS R AN B3¢ B F) — Tt s - 21410
TSRO VYN S S B T) s 3 S AN NS
21 LR 1) i s

Each test cell or component cell is to be subjected P
to one crush only. The test sample shall be
observed for a further 6 h. The test shall be
conducted using test cells or component cells that
have not previously been subjected to other tests.
I REM AR R 2ETRE, I ARG — It . i
JE &5 R JE R S B W EE6 /N

Cells and component cells meet this requirement if | No disassembly and no fire. / P
their external temperature does not exceed 170°C | Lk, TTHEKINE KA.
and there is no disassembly and no fire during the o
test and within six hours after this test. /153 2 % | The data see table 2. / Jil i

R EMRIAFE LI L2 GO/, Rl g | TIRAR2.
HE170°C, JEH LM RITEE KR KA

38.3.4.7 |TestT.7: Overcharge/ 7 N/A

The charge current shall be twice the N/A
manufacturer's recommended maximum
continuous charge current. Tests are to be
conducted at ambient temperature. The duration of
the test shall be 24 hours. The minimum voltage of
the test shall be as follows: /TEE R T, L2165l
18 A BRI B KRR 7 P RO R i e L, )
] y24/ N o U /N R T

(a) When the manufacturer's recommended charge N/A
voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the
maximum charge voltage of the battery or 22V. /1
SR B AR EFE S AN BRI 18V, A A A
/INTE P PP N 1 3 T B 1 R K TS F T ) P £
B 22V BN

GUANGDONG UTL CO., LTD.

Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China

Tel:+86-769-3893 3228 E-mail: sales@gdutl.com Web: http:// www.gdutl.com
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Clause Requirement + Test Result - Remark Verdict

(b) When the manufacturer's recommended charge N/A
voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge
voltage. /H1 il i B AR 78 F HEL BRI 18V, A
D ) B /) 7 HE FL R I o T R 1 B R 7 H
HL R (1. 21 o

There is no disassembly and no fire during the test N/A
and within seven days after the test. /7£ 132 - AT
WITEHUSTTRN, FES A RTICE KR .

38.3.4.8 |Test T.8: Forced discharge/3% i & P

Each cell shall be forced discharged at ambient P
temperature by connecting it in series with a 12V
D.C. power supply at an initial current equal to the
maximum discharge current specified by the
manufacturer. /7EZIR T, BB HASEEEL2VE
FL IR B AT SRR, I E R IR RS A
AW E FRLIAL A 3 7 EPR PR B R TS R L

The specified discharge current is to be obtained
by connecting a resistive load of the appropriate
size and rating in series with the test cell. Each cell
shall be forced discharged for a time interval (in
hours) equal to its rated capacity divided by the
initial test current (in ampere). /15 i€ [ /50 FEL IS
I ER It LS b ) 3R /IN A Dl 1) S kR
73, BN FECS AR SR TR I T (/N ) A 0 25 o DA
WA HLIR (2 55)

There is no disassembly and no fire during the test | No disassembly and no fire. P
and within seven days after the test. /7E R H A | DGR RITGE KIS KA
WFERETARA, FF IR IR R The data see table 4. / JIli{ %L

W24,

GUANGDONG UTL CO., LTD.

Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China
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Table 1: T.1~T.5/ 1. Wik 1~WHk 5

sample| Mass | OCV  [Test1: Altitude simulation/ | ~ Test 2: Thermal test/ Test 3: Vibration/ Test 4: Shock/ Tgitoié Eixrleljﬂfl
No. | priorto f“?f(\t/;)/ WHR 1. R MR 2: EERE Wik 3: ;]R3 Wik 4w MR 5: ShERkEs
B4 [test (g)ll| o> :
RS ﬁﬁf;r()gﬁ)% R HTFF Mass loss | Change ratio| Massloss | Changeratio| Massloss | Change ratio| Massloss | Change ratio Temp. (°C)
BEE | UERR%) | HBER) | RERK) | HENK(%) | TEHIKG%) | BER%) | FERE(%) | HBE-%) IEZ(C)
cl# 1.186 4.291 0.000 99.98 0.000 99.98 0.084 99.72 0.084 99.95 123.0
c2# 1.142 4.293 0.175 99.98 0.175 99.98 0.088 99.65 0.000 99.95 124.0
c3# 1.208 4.293 0.166 99.95 0.166 99.95 0.083 99.70 0.083 99.95 125.3
cat# 1.203 4.293 0.166 100.00 0.166 100.00 0.000 99.56 0.000 99.95 122.7
c5# 1.170 4.293 0.085 99.98 0.085 99.98 0.000 99.60 0.086 99.98 124.3
c6# 1.228 4.299 0.081 99.98 0.081 99.98 0.163 99.74 0.000 99.95 124.3
CT# 1.142 4.299 0.088 99.95 0.088 99.95 0.088 99.60 0.000 99.95 124.1
c8# 1.212 4.299 0.083 99.95 0.083 99.95 0.000 99.65 0.083 99.95 125.5
co# 1.223 4.289 0.000 99.98 0.000 99.98 0.164 99.60 0.082 99.95 125.5
clo# 1.207 4.291 0.083 99.95 0.083 99.95 0.083 99.60 0.000 99.98 125.7
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Table 2: Crush / & 2: #)%

Sample No. cll# | cl2# | c13# | cl4# | cls5# | clé# | cl7# | cl8# | clo# | c2o#
FE i 5
Test 6: Crush OCYV prior to test/
o A 3.901 | 3.897 | 3.807 | 3.897 | 3.900 | 3.901 | 3.895 | 3.897 | 3.900 | 3.897
JiR6: HE MECHT S R (V)
Temp. (°C) 89.8 88.7 85.6 87.9 84.8 82.5 85.7 88.6 87.7 83.8
ILEE(°C)
Table 3 : Overcharge / #3: d7H
. Sample No. _ _ _ _ _ _ _ _
OV'(I;?(S::]; e ik
MR 7 ﬂ}‘gEﬁ OCYV prior to test/ B B B B B B B B
' DA HT T FLHR (V)
Table 4 : Forced discharge / &4: 3&HIEH
Sample No. c21# c22# c23# 24t Cc25¢# C26H# C27# c28# c20# c30#
ﬁénugﬁ?
OCYV prior to test/
A 3.306 3.314 3.304 3.308 3.303 3.315 3.312 3.311 3.307 3.302
Test 8: Forced | MEHT 6 LK (V)
discharge S e N
WRS: BRI e %r:%%%o. c31# Cc32# c33# Cc34# c35# c36# Cc37# c38# Cc39# cA0#
OCV prior to test/
i, 3.305 3.307 3.313 3.312 3.315 3.309 3.308 3.314 3.315 3.312
EHT T 2% (V)
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